F] S HBON Eé}}?%% INSTALLATION INSTRUCTIONS

OFFROAD

FB22341, FB22342,
o PARTNo. - £p22343 FB22344
\W2007-Current JK/JL Wrangler & JT Gladiator
Barracuda Front Bumper & Accessories

VIDED AVAILABLE

FB22341
FB22342 FB22343 FB22344
M10 \Qz
REQUIRED TOOLS \\\ - \\\
19mm Socket = g 200  moo
(@] ‘ NOO S5\
17mm Wrench OOO‘O f \ j/j,/;.‘/ 000
17mm Socket h@(\@p@p@ o000 SO0
| Soo0 8000 S 000
potarind G550 OO0 (J 000
FB22341 CONTAINS  QTY FB22342 & FB22343 QTY FB22344 CONTAINS  QTY
M12 Hex Bolt 6 CONTAINS M10 Hex Bolt 8
M10 Hex Bolt 8 M12 Hex Bolt 4 M10 Flat Washer 8
M12 Flat Washer 12 M10 Hex Bolt 8 M10 Lock Washer 8
M10 Flat Washer 16 M12 Flat Washer 8 Ml(? Hex Nut 8
M12 Hex Nut 6 M10 Flat Washer 16 D-Rings 2
M12 Lock Washer 6 M12 Lock Washer 4
M10 Lock Washer : M10 Lock Washer 8
M10 Hex Nut M12 Hex Nut 4
M10 Hex Nut 8
D-Rings 2
Foam

[Title]0o

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



\\\\

F] S HBON E };\?,& I“STAlmE;gz'g;l"%‘z-lz‘sg?“n“s

OFFROAD PART No. FB22343, FB22344

// \2007 Current JK/JL Wrangler & JT Gladiator
Barracuda Front Bumper & Accessories

1) REMOVE EXISTING BUMPER
Begin removing your existing bumper and any
accessory that may get in the way. We show how
to uninstall your JK/IL/JT factory bumper over on

our YouTube channel: www.FishboneOffroad.TV

Place the bar up to the bumper and secure only the
top plate with 4 M12 bolts, 8 washers, and nuts
with a 19mm socket.

2) ASSEMBLE THE BUMPER
With a 19mm socket, install the fairlead onto the
top of the bumper with 2 of the included M12 bolts,
washers, and nuts.

If you purchased the Bull Bar or Stinger, apply the
foam padding to the inside of the mounting
brackets.

[Title]0o

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM


http://www.fishboneoffroad.tv/

F] S HBON Eé(%ﬁﬁ} INSTALLATION INSTRUCTIONS

FB22341, FB22342,
OFFROAD PARTNo. 555343 FB22304

R
7 \Vf007-Current JK/JL Wrangler & JT Gladiator
Barracuda Front Bumper & Accessories

3) INSTALL BUMPER
With the help of a friend, hold the bumper up to the
frame and center it on the bolt holes. If you own
the base model or any bar, secure it to the frame
with 8 M10 bolts, 16 washers, and nuts with a
17mm socket and wrench. Followed by installing
your D-Rings.

If you purchased the D-Ring set, with the help of a
friend, hold the bumper into place while you align
the D-Ring caps with the bolt and frame holes. With
8 M10 bolts, 16 washers, and nuts and a 17mm
socket and wrench, secure the bumper to the
frame. Followed by installing your D-Rings.

[Title]00

990 W. PINE LAKE RD., SUITE 2, NORTH LIMA, OHIO 44452 330.423.6446 WWW.FISHBONEOFFROAD.COM



